



TEST REPORT

No. : XMML140703275

Date : Jul 21, 2014

Page: 1 of 2

AM@ Cspmc

K_p` nprsef Bp c* Dcai l cw Jcgcrcp* JC6 6SP* SI gcb l g ebrk

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : ANTI SLIP SAFETY MAT
Manufacturer : **AM@ Cspmc**
Test required : Selected test(s) as requested by applicant
Date of Receipt : Jul 14, 2014
Test Period : Jul 14, 2014 to Jul 18, 2014

Test result(s) : For further details, please refer to the following page(s)

***** To be continued*****

TEST REPORT

No. : XMML140703275

Date : Jul 21, 2014

Page: 2 of 2

Test Item:

Slip resistance (ramp test)

Test method:

DIN 51130: 2010 Testing of floor coverings - Determination of the anti-slip properties - Workrooms and fields of activities with slip danger, walking method - Ramp test

Test Result:

Test item(s)	Test result(s)	Classification
Ramp test	Mean critical angle of inclination: 24.5°	R11

Classification of oil-wet ramp test:

Classification	Angle (degrees)
R9	$6 \leq X < 10$
R10	$10 \leq X < 19$
R11	$19 \leq X < 27$
R12	$27 \leq X < 35$
R13	≥ 35

Note: The above test was carried out by an external laboratory assessed as competent.

Specimen photograph:



SGS authenticate the photo on original report only
 *****End of report*****